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This is to certify that, upon the request of nva technology industrial development (Liaoning) co. LTD

the following items for the products stated in the Test Report are witnessed by the undersigned surveyor to the

Society

&% & R AR A B % ppows MEEFRATRAELD
Produc lLiq:.li':i hollow ceramic thermal insulation coaling agent Menufacturer NPO (BRONYA} LLC
WoRMA PRI TER X QIR 155 5 o8 :

Place of Test No. 155 Chuangxin road, Hunnan district, Shenyang Date of Test 03 ’-'F—S:pﬁ t:: Zaojjzzt‘? 2 H

city, Liaoning province

B Productname: | MATCHEHABREN

Liquid hollow ceramic insulation coating agent

RS B %/ Model &Specification: T/ Finishing coat: BPOHA KINACCUK
JEEF/ Base coat: BPOHSA AHTUKOP

7 g F318/ Product usage: ATFHR. KE&90. BRI KRN E hp R RF
Used for heat insulation and weak corrosion protection of carbon steel, low
alloy steel and stainless steel metal surface

i& A7 [/ Scope of application: Tk, BEHEHEEREH
Industrial equipment, piping and other metal structures

ﬂﬁﬁf Test Standards
Q/BRONYA-LNOO1-2019 i 4 = 22 Fé 3 i AR i A 1)
Q/BRONYA-LN0O01-2019 Liquid hollow ceramic thermal insulation coating agent

(Sun Tao)

) 7] Y = i ] =3 1L
HMEAMAATASUSHEGAE, TALIYWNHUNMARATUAN, TunhALBohhEs,
This Certificate s iasned pursnsnt 18 168 rolated procedures of (he Socieiy. When the cartificate connints of more than one page, sl pages of the certificate are (aken 59 8 whols aad are
waed simsiianeswaly. No certificase page Is valid withant Bearing the pramp of (he Soclety snd oo copied form of the certificate bs regarded oo valid, Any part of the cortificate is nal to be
entracied or abridged by any wuli or (ndividunl in sy form, This appronal unlrlun docs mot constliuie ihe fmal conlirmailon of ibe Secleiy abowi the quality of ihe scinsl produci.
Relat ariles mhe pre denbivd sbast the ssibestieity of ihe cortificats may nquire of the Seclery or (e affleas
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HATHM W]/ Statement of Responsibility
o TR A A AL MR A A G 2 VT 0 M 50 S 84 0 45 A 2 ] 468 AR LM B K K ) % 7 b T A T A AE
The inspection of the CCS Certification does not replace any approval and certification of the manufacturer by any partics that bear no

relation with ghe CCS Certification's authorization or survey and therefore takes no responsibility for these parties.

Lfl/Others
A DR k15 STRE Y A3
Thig fest centificate is for samples only.
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Thin Certificate is insued purswasnt o the relaied procedurca of (he Saclily. Whes the ceriificats connlsts of more (han sue page, sll pages of the ceriiflicaie are takes an 0 whele and are
wied dlmattamenualy, No cartificate page s valld withont bearing (he stamp of (he Sociciy snd wa copied Tarm of ihe ceriificuie s regarded as valld. Any pari of ihe certificnte (s noi io be
eatracied se abridged by any snit or ndivideal la say form. This approeval certificale dees st conntitute the final conlirmation of the Soelety aboul the quality of the sctusl product,
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Scope of Testing and the resul

% KA A KAk AL KRS T
No. Approval of testing Test method Acceptance value Test value and results|
\ L8 PRE B AUk, HIEGLHORA &4
Container state Visual inspection | No lumps, uniferm after stirring Satisfactory
2 wIH B i#l R A A L4
Application property Visual inspection Brush multilayer barrier-free Satisfactory
3 kAR H % F ik, RAkfh &b
Appearance of coat Visual inspectjon Flat, no defects Satisfactory
4 Fiesti] (RF) . <2h 1h/ &4
Drying time (surface) Hand touch Satisfactory
T ] Btk »
2 Adhesion test Pul l-off test 2
5 b &M FRTiA1 - 50cm/ 446
Impact resistance No.1 of lab report i Satisfactory
2 A (96h) FRTRS _ X At
Water resisting property | No.1 of lab report Normal Satisfactory
8 Aakit (48h) FRETNS1 B &4
Alkali-resistant No.1 of 'lab report ' Nermal Satisfactory
9 Ias:?:ﬂ? iizti?cétzzom RRENE ! i ol
. rt?ms) No.1 of lab report The paint film is not damaged Satisfactory
s ;
10 ?emn::i:o{:e:at:.)tim FRTRS! AKXE id
No.1 of lab report Normal Satisfactory
(3 cycles) :
Kt RERERE <0. &l 0.5m| /&4
1 Water permeability No.1 of lsb report R Satisfactory
St AR, FHE, AR i
- - = “
Appearance: no blistering, no 2
- i Satisfactory
peel ing, no cracking
St S O] EBTRE BLF: < 0
12 Artifioial accelerated No.1 of lab report Pulverization level <1 oA
weather ing _ = Satisfactory
LE¥H: A
Color change level: <2 Satl ehakary
13 i E (168h) ERERE TR, T4l &4k
Neutral salt spray test No.1 of lab report No blistering and rust Satisfactory
14 Mt i EREHS AR &4
Combustion performance | No.1 of lab report Satisfactory
FREK -
15 | Coefficient of thermal SREAWE <0. 0016W/m°C Lo i
No.1 of lab report Satisfactory

conductivity
k: RRTHRAS 1 BEEHAB XA SELAF LWL PORBRE (RE8HF: JC2019TL0722)
No.1 of lab report: Inspection report of national supervision and inspection center for safety and quality of
building fire prevention products (Ne JC2019TL0722) L
ERTRE2: BYLFRAFHREKCEALAENRE (RE%F: 2 or 10.02.2014)
No.2 of lab report: WHcruTyT @uauko-Texuuyeckux Mpobnem Cesepa umenu B.MN. Nlapuorosa (No 2 or 10.02.2014)
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sued timulinpeanaly. N certificate page (s valid without bearing ihe siamp of ihe Secieiy and ma copled farm of the cortificate by regarded an valid, Auy part of (e certificate Iy wat 1o be
gutragted or abridged By any unit or individenl e any form. This approval certificate dony mot comtifnte the flaal confirmation of the Society about the quality of Ibe wctan] produci.
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